

分析报告单



^ \_C      ^ ) a b c d (I)  
e YC      20180101  
K LC      MAK  
DEFGC      EC/GH 007-? -2013  
@ A BC      NiSO<sub>4</sub> H<sub>6</sub>H<sub>2</sub> O  
@ A ! C      262.85  
DEI J C      2018-01-01

检验项目	指标	检验结果
! (" Ni #)	\$ 22.2%	22.2%
pH%(50g/L&25' )	\$ 3	( 3
) * + , &w/ppm	- 10	. 10
/ (Mg) &w/ppm	- 5	. 5
O (Ca) &w/ppm	- 5	. 5
1 (Cr) &w/ppm	- 1	. 1
2 (Mn) , w/ppm	- 1	. 1
3 (Fe) &w/ppm	- 2	. 2
4 (Co) &w/ppm	- 5	. 5
5 (Cu) &w/ppm	- 2	. 2
6 (Zn) &w/ppm	- 2	. 2
7 (As) , w/ppm	- 2	. 2
8 (Cd) , w/ppm	- 1	. 1
9 (Hg) , w/ppm	- 1	. 1
: (Pb) &w/ppm	- 2	. 2
; < = > (TOC) , w/ppm	- 5	. 5

z { C v a MAK w x y

q r C

f g h C i j k

l m h C n o p

D E h C s t u